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WIMPEY LABORATORIES

TEST REPORT ON WEATHERING RESISTANCE

IAS

ACCREDITED

Testing Laboratory

Smith Line Reinforced Composites FZ-LLC

Client PO Box:6523
Ras Al Khaimah, UAE
Sample Description GRP Lab Report No. WLRP20-3725/9
ot Smith Line Reinforced Composites Sample No. WSP20-3725
FZ-LLC
Test Method ASTM G154-16 Date Received 29/12/2020
Test Procedure ASTM D151-10 Cast Date Not Applicable
Evaluation Test Method | ASTM D714-02 Date Tested 17/01/2021-07/02/2021
Devise Type Weathering Apparatus Date Reported 09/02/2021
Light Source UVA-340 Room Temperature 23°C
8 hours UV at 60°C and : L
Cyole 4 hours condensation at 50°C Hiciatve Hurmidly B0%
Exposure Duration 500 Hours Sample brought in by | Client
Client Reference N.G Tested By SuU
Test Results
Test Observation

Artificial Weathering (500 Hrs)

No cracking , No chalking, No flaking, No wrinkling No blistering or any
other type of failure observed.

;) None.
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and gn behalf of Wimpey Laboratories

Tegt results relate only to the samples tested.
This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of Text—-

Saniall iy jall ol )Lyl @

T WYYYVA e ® HAVY L TYYEVIA: LS * 44V) EYYEVIV: feaals

TEL : +9714 3204717 « FAX: +9714 3204718 « P.O.BOX:123279 o DUBAI « UNITED ARAB EMIRATES

E-mail: info.dxb@wimpeylab.com

Website: www.wimpeylab.com



WIMPEY LABORATORIES IAS

ACCREDITED

Testing Laboratory

Annex A

TEST PHOTOS

Before Test After Test

Report Number: WLRP20-3725/9
Sample Number: WSP20-3725
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